PH AT 12:00 PM

WATER INFRASTRUCTURE IMPROVEMENT ACT

MUNICIPAL APPLICATION FORM

TOWN OF GUILDERLAND

Water WELL FILTRATION PROJECT

Prepared for:

The Town of Guilderland
PO Box 339
5209 Western Turnpike
Guilderland, NY 12084

Prepared by:

Delaware Engineering, D.P.C.

w 28 Madison Avenue Extension
=

Albany, New York 12203
518-452-1290

November 2021




Guilderland Water Well Filtration Project (Greensand)
WIIA/DWSRF Applications
2021

WIIA Application Form

List of Atta

1

8.

9.

chments:
. Service Area Map
. Planning Excerpts
o AWQR 2020
o Comprehensive Plan Excerpts
o WTP Capacity Evaluation 2018
Water Violation Letter 2018
Environmental Justice Area Map
Detailed Project Schedule
Engineering Report
[...]
planning efforts, and growth management. These issues are generally
consistent with the results of the sutvey. Issues that differed appear to be a
tesult of locational differences, further supporting the allocation of
resources to conduct these neighborhood meetings. Folks in Fort Hunter
focused on community character, the preservation of open space and
unique habitat, presumably influenced by their neighbor the Pine Bush.

Folks in McKownville are concerned about the aesthetics of their
neighborhoods and the impacts associated with commercial development
along Route 20. They are highly influenced by traffic congestion and
changes within the Route 20 and Fuller Road corridors.

Folks in the rural areas of Guilderland would like to have some, if not all, of
the same setvices provided in the eastern portion of Town. Traffic is less
of an issue, while the extension of municipal sewer and water is important.
They are looking to develop a unified Guilderland and recommended a
Town-wide theme or vision to begin to address the apparent distinctions
between east and west.

Clough, Harbour & Associates LLP — Behan Planning Associates Page I1-8



Town of Guilderland Comprehensive Plan 2000 August 7, 2001

Prospice Gelria - "Look forward Guilderland"

8. Reduce the impact of truck traffic on the community through careful
siting of any future truck generating enterprises, promoting enhanced
rail options, and seeking solutions to existing conflicts

9. Carefully locate any future large traffic generators (neighborhood,
community and regional destinations) to reduce ttip lengths through
Guilderland

10. Explore ideas for traffic calming and pedestrian safety

B.3 Public Utilities

Goal:

Provide a utility infrastructure system that meets the demands of current
residents, maintains the Town’s existing investments, and supports the
future land use plan.

Objectives:
Water

1. Assure an adequate supply, treatment, distribution, and fire-fighting
capacity, of potable water to meet current and planned future needs

2. Establish Town policies for any proposed service area extensions that
consider and address cost, revenue, and potential impacts on the future
land use plan

Storm Water Management

3. Develop a plan to address storm water management issues (retention
and detention basins, sump pumps, flooding of roads)

Sewer

4. Assure adequate collection and treatment capacity of sewer to meet
current and planned future needs

5. Establish Town policies for any proposed setvice area extensions that
consider and address cost, revenue, and potential impacts on the future
land use plan

Communications, Electricity, and Natural Gas
6. Suppott coordinated facility development with public utilities to meet

community desires, advance the future land use plan, maintain
community character and suppott economic development objectives

Clough, Harbour & Associates LLP — Behan Planning Associates Page I11-12



Guilderland Water Well Filtration Project (Greensand)
WIIA/DWSREF Applications
2021

WTP Capacity Evaluation 2018




TOWN OF GUILDERLAND

WATER TREATMENT PLANT
SUPPLY CAPACITY
EVALUATION

Town of Guilderland
Albany County, New York

Mounitain Engineering, PC
Adirondack Mountain E??meermg pc

PO Box 1376 — 313 hers Road
Ballston Lake, NY 12019

March 2018




Guilderland Water Supply Evaluation Engineering Report

EXECUTIVE SUMMARY

As the community of Guilderland has continued to grow, public demand for high quality
drinking water has also continued to increase. The increasing demand for water combined
with water quality issues in the Watervliet Reservoir has resulted in the existing system being
overburdened during Summer months when water demands reach their peaks. The town has
successfully managed these events through the use of regulations limiting irrigation and
water use along with the use of interconnections with other community water systems.
Managing these events, however, has become increasingly difficult as the system reaches its
water supply capacity and the number of peak demand events continues to increase. The
purpose of this evaluation is to review current capacity constraints within the town water
treatment plant and system and review opportunities for increasing these supplies. The
current cost of obtaining and treating the water from the Watervliet Reservoir is
approximately $1.72 per 1,000 gallons. The cost of purchasing treated water from the City
of Albany is $3.75 per 1,000 gallons.

The report particularly focuses on addressing current water demand constraints through
improvements at the Guilderland Water Treatment Facility and includes an evaluation of
existing and anticipated water demand. The existing production at the water treatment plant
is limited to 2.0 mgd during periods of high color and algae in the Watervliet Reservoir and
is limited to approximately 3.0 mgd during other periods. Several options were evaluated
for improving the capacity and performance of the existing water treatment plant serving the
Town of Guilderland. These included upgrades to the plant, the addition of new treatment
processes and the treatment of water quality within the Watervliet Reservoir. Based on the
options reviewed, the recommended system improvements needed to fully utilize the existing
5.0 mgd design capacity of the treatment plant is a combination of upgrades with dissolved
air flotation (DAF) and completing repairs to the existing flocculation and sedimentation
basins. It is also recommended that aeration/mixing be provided to the reservoir to improve
the quality of raw water to be treated at the water plant. Estimated costs for these combined

options are summarized below:

Project Costs of Combined Upgrades 34,509,000
Annual Debt Service (30 yrs, 3%) $230.025
Estimated increase in water rates at 5 mgd* $0.131
Estimated increase in water rates at current ADF (3.2 mgd) * 80.204
Estimated increase in water rates without Albany Purchase (3.2 mgd)* 30.026

*Cost are per 1,000 gallons

Adirondack Mountain Engineering, PC Page 1



Guilderland Water Supply Evaluation Engineering Report

In 2016 and 2017, the town purchased water in the amount of $212,647.06 and
$273,533.84, respectively, from the City of Albany. In 2015 the town purchased over
$350,000 of water from the city. In 2018, the cost of supplying and treating water is
anticipated to be approximately $2.00 less than purchasing water. If the town were to
supply all of its own water instead of purchasing these amounts from the city, then the
water rate costs of the improvements would drop to less than 3 cents per 1,000 gallons. It
is anticipated that with the improvements the amount of water required from the City would
be eliminated in most years.

The recommended improvements are anticipated to increase the available water sources to
the community by up to 3.0 mgd and are anticipated to address water demand and supply

concerns as growth continues over the next 20 years.

Adirondack Mountain Engineering, PC Page 2



Guilderland Water Supply Evaluation Engineering Report

1.0 INTRODUCTION
1.1 History

The Town of Guilderland formed the Westmere Water District in 1967 to supply 6700
residents in the central portion of the town. This district was extended, and several smaller
districts were consolidated in the 1970's. The Westmere Water District was initially served
by three ground water wells, a one-million-gallon water tower and a one million gallon per

day (mgd) water treatment plant supplied by the Watervliet reservoir built in 1971.

Water districts were further consolidated in 1984 and the Westmere/Mckownville Water
District was renamed to the Guilderland Water District. The water treatment plant was
expanded to 3 mgd in 1988, and again to its maximum capacity of 5 mgd in 1995. In 2001
a permanent interconnection with the City of Albany, for the purchase of up to 2 MGD of
finished water, was completed. The location of the interconnection is on Rapp Road at the
Town and City line. A 5 mgd Granulated Activated Carbon Filtration System was added to
the water plant in 2005 to assist in the removal of total organic contaminants (TOCs) and

disinfection byproducts (DBPs) to comply with new regulations.

1.2 Water Issues

As the community has continued to grow, water demand has increased. The increasing
demand for water combined with water quality issues in the Watervliet reservoir has resulted
in the system being overburdened during Summer months when water demands reach their
peaks. The town has successfully managed these events through the use of regulations
limiting irrigation and water use along with the use of interconnections with other community
water systems. Managing these events, however, has become increasingly difficult as the
system reaches its water supply capacity and the number of peak demand events continues
to increase. The purpose of this report is to review current capacity constraints within the
town water treatment plant and review opportunities for increasing these supplies. The report
particularly focuses on addressing current operating constraints at the Guilderland Water

Treatment Facility.

Adirondack Mountain Engineering, PC Page 4



Guilderland Water Supply Evaluation Engineering Report

a 113-square mile basin drained by the Normans Kill, Bozen Kill and Black Creek. The

volumetric capacity of the reservoir is approximately 1.4 billion gallons.

The water treatment plant is located at the north end of the Northeastern Industrial Park
and is accessible from State Route 146. The plant was designed as a fully automated
facility to operate at a capacity of 5.0 MGD. Water from the Watervliet Reservoir is
processed into potable water through coagulation, flocculation, sedimentation, filtration,

pH adjustment, fluoridation and disinfection.

Polyaluminum Chloride (PAC), which is used as a primary coagulant, is added to the raw
water as it enters the plant. The coagulant allows contaminant particles to neutralize and
stick together. The water then flows into a flocculation tank with paddles that provide slow
mixing and bring the small particles together to form larger particles called flocs. The
water with flocculated particles then flows on to a tank with high rate settling tubes for
sedimentation of the particles. After sedimentation, water is then filtered through the mixed
media filter and finally through the Granulated Activated Carbon (GAC) system. Final
treatment of filtered water includes disinfection with chlorine, pH adjustment with caustic

soda and the addition of sodium fluoride for dental protection.

2.4 Ground Water Wells

Three wells are currently in use to supplement the water treatment plant and the associated
reservoir supply. Wells No. 1 and No. 2 are located adjacent to Kaikout Kill near the
intersection of State Farm Road and Nott Road at the Water Department Offices. These two
wells are separated by approximately 340 feet. Well No. 3 is located adjacent to Blockhouse
Creek south of the other two wells.

Well No. 1 is twelve inches in diameter and is screened from 58 to 121 feet in depth. Well
No. 1 can be pumped at 750 gpm but has poor water quality due to high levels of iron,
manganese and sulfates. Well No. 2 is ten inches in diameter and is screened from 90 to
122 feet. This well is pumped periodically at a rate of 300 gpm. Well No. 3 is sixteen

inches in diameter and can be pumped safely at 600 gpm.

Adirondack Mountain Engineering, PC Page 7



Guilderland Water Supply Evaluation Engineering Report

The New York State Department of Environmental Conservation (NYSDEC) permit limits
the total withdrawal rate from the wells to 0.5 MGD on an annual basis. A copy of the
NYSDEC permit is in Appendix C. This average maximum withdrawal rate is necessary
to maintain the aquifer piezometric surface at current levels. The rate has been periodically

exceeded to meet short term peak demands and emergencies.

2.5  Albany Interconnect

The Town of Guilderland currently utilizes a permanent interconnection with the City of
Albany to meet excess demand during the peak summer period. The interconnection is
near the intersection of Gipp and Rapp Roads. The original contract with the City dates
back to June of 1997. The contract required the Town to pay and initial fee of $2.3 million
to the City in order to access up to 2.0 mgd of water through the interconnect. Water rates
in the contract were set at $1.25 per 1,000 gallons. The water purchase rate was set to
increase at a percentage rate equal to the same increase in rates that the City established for
its own direct customers within the City’s corporate limits. The term of the agreement was
established at 20 years which resulted in an expiration date in 2017. The Town is currently

in negotiations with the City to renew a water purchase contract.

The Town has obtained water through the interconnect at flow rates are between 200 and
1500 GPM through gravity feed. Town staff indicates that flow rates can be increased to

2,200 GPM with pumping. If a power failure occurs, the water will continue to flow by

gravity.

2.6  Emergency Interconnections

Three additional emergency water sources are currently in place. These consist of an
interconnect with the Town of Bethlehem and the Village of Voorheesville and a secondary
interconnect with the City of Albany. A fourth, temporary interconnect, could also
potentially be established between the Town of Rotterdam and Guilderland. The Town is

currently pursuing a permanent interconnect with the Town of Rotterdam.

Adirondack Mountain Engineering, PC Page 8



Guilderland Water Supply Evaluation Engineering Report

In addition to the distribution storage tanks, the Town has a clear well storage tank that is
located at the water treatment plant. The clear well storage tank has a 1.0-million-gallon

capacity that creates a buffer between treatment and distribution to allow for disinfection of

the water and control of throughput through the treatment process.

2.8

Existing and Anticipated Water Demands

Water demand for the last five years is shown on the following table.

Average | Max Daily

WTP Wells Albany Total Daily Flow Flow
Year (gallons) (gallons) {gallons) (gallons) (MGD) (MGD
2012 994,942,000 147,925,000 87,413,000 1,230,280,000 3.370 7.489
2013 1,163,033,000 167,175,000 50,627,000 | 1,380,835,000 3.783 6.416
2014 913,642,000 109,284,000 65,034,000 | 1,087,960,000 2.980 5.260
2015 859,325,000 110,749,000 146,614,000 | 1,116,688,000 3.059 6.341
2016 938,887,000 119,618,000 79,097,000 | 1,137,602,000 3.117 6.187
2017 916,840,000 102,672,000 27,278,000 | 1,046,790,000 2.868 5.396

Population in the Town of Guilderland was 34,045 according to the 2000 census and
35,303 according to the 2010 census. Population estimates in 2016 were 35,745. This is
a growth rate of approximately 0.3% per year. Assuming that this rate will continue into

the future, water demand is expected to increase as shown in the following table:

Average Average | Max Monthly | Max Daily

Annual Flow | Daily Flow | Daily Flow! Flow!
Year (gallons) (MGD) (MGD) (MGD)
2020 1,180,755,937 3.235 4.548 5.866
2025 1,198,573,864 3.284 4.617 5.954
2030 1,216,660,668 3.333 4.686 6.044
2035 1,235,020,406 3.384 4.757 6.135
2040 1,253,657,198 3.435 4.829 6.228

! Maximum Monthly Average Daily Flow (MMADEF) and Max Daily Flow (MDF) are estimated based
on historical town ratios of MMADF/ADF and MDF/ADF for the prior five years.

3.0 RAW WATER QUALITY IN WATERVLIET RESERVOIR

The following section includes data on the raw water from the Watervliet Reservoir.
Contaminants in the raw water impact the treatment efficiency and capability of the water

treatment plant. Operations staff has indicated that a combination of high color and high

Adirondack Mountain Engineering, PC Page 10




Guilderland Water Supply Evaluation Engineering Report

algae content in the reservoir during Summer months has limited the capacity of the
treatment plant to supply water during the highest demand periods in the town. A review